
©2017 ECHO, Incorporated. All Rights Reserved	 REVISED 01/09/17
P/N 99922203066

PAS Attachment
SERIAL NUMBER

NÚMERO DE SERIE

001001 - 999999

99944200470
Curved Shaft Edger 

Attachment
Adaptador para la orilladora 

de eje curvo

OPTIONAL ACCESSORIES:
Crack Chaser Wire Wheel	 99944206000
EDGING BLADES:
8" - 2 Pack	 69601552632
8" Premium - 2 Pack	 69601553630
8" Premium  - 25 Pack/Bulk	 99944205000
8" - 50 Pack/Bulk	 99944201000
ACCESORIOS OPCIONALES	
Disco de Alambre para Grietas	 99944206000
CUCHILLAS DE BORDEADO:
8" - Paquete de 2	 69601552632
8" Premium - Paquete de 2	 69601553630
8" Premium-Paquete de 25/a granel	 99944205000
8" - Paquete de 50/a granel	 99944201000
FITS MODELS / PARA LOS MODELOS
PAS-211
PAS-225
PAS-225SB
PAS-225VP
PAS-225VPB
PAS-230
PAS-231
PAS-260
PAS-261
PAS-265
PAS-266
PAS-280
PAS-2100
PAS-2400
SRM-210SB
SRM-211SB
SRM-225SB
SRM-260SB
SRM-261SB
SRM-2100SB
SRM-2400SB

ECHO, INCORPORATED
400 Oakwood Road, Lake Zurich, Illinois 60047
WWW.ECHO-USA.COM

Accessories for ECHO products can be found at:
Los accesorios para los productos ECHO se pueden 
encontrar en:
http://www.echo-usa.com/Products/Accessories

PARTS CATALOG
LISTA DE PIEZAS

http://www.echo-usa.com/
http://www.echo-usa.com/Products/Accessories


- 2 -

99944200470
Edger / Orilladora

REVISED 01/09/17

Table of Contents
Tabla de Contenido

Main Pipe.................................................................................... 3
Tubo principal

Gear Case S/N 001001 - 057000........................................... 4
Caja de Engranajes N/S 001001 - 057000

Gear Case S/N 057001 - 999999........................................... 5
Caja de Engranajes N/S 057001 - 999999

Edger Shield S/N 001001 - 057000...................................... 6
Protector para Orilladora N/S 001001 - 057000

Edger Shield S/N 057001 - 999999...................................... 7
Protector para Orilladora N/S 057001 - 999999

Tools............................................................................................ 8
Herramientas



	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje

- 3 -

99944200470
Edger / Orilladora

REVISED 01/09/17

Main Pipe
Tubo principal

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 91205 1 MAIN PIPE KIT JUEGO DE TUBO PRINCIPAL
2 9001021 1 +PLATE, SHIELD +PLACA PROTECTORA
3 C050000220 1 +MAIN PIPE ASSY +MONTAJE DE TUBO PRINCIPAL
4 X505002510 1 ++LABEL, CAUTION ++ETIQUETA DE PRECAUCIÓN
5 89015204930 1 ++LABEL - ALIGNMENT ++ETIQUETA - ALINEACIÓN
6 C507000240 1 ++LINER - FLEXIBLE ++FORRO - FLEXIBLE
7 61024644730 1 ++STOPPER ++RETENEDOR
8 C506000002 1 DRIVESHAFT - FLEXIBLE EJE DE MANDO - FLEXIBLE
9 P021047620 1 HANGER, ATTACHMENT COLGADOR DE ACCESORIOS

9

8

1

10 11 12 13

14 15 16 17 18

19 20 21 22 23

24 25

4

5

6

7

2

3

X505-002510

PELIGRO

DANGER

ESP

DANGER

FR

Tholam ipsum dolor sit amet, 

consectetuer adipiscing elit, sed 

diam nonummy nibh euismod 

tincidunt ut laoreet dolore magna 

aliquam erat volutpat Rautem vel 

eum iriure dolor in hendrerit velit 

esse amet feugiat in vulputate 

velit. Ut wisi enim ad minim 

veniam, quis nostrud exerci tation 

ullamcorper suscipit lobortis nisl 

ut aliquip ex adipis. Duis autem 

vel eum iriure dolor in hendrerit in 

vulputate velit esse amet feugiat 

Tholam ipsum dolor sit amet, 

consectetuer adipiscing elit, sed 

diam quis nostrud exerci tation 

ullamcorper suscipit lobortis nisl 

Tholam ipsum dolor sit amet, 

consectetuer adipiscing elit, sed 

diam nonummy nibh euismod 

tincidunt ut laoreet dolore magna 

aliquam erat volutpat Rautem vel 

eum iriure dolor in hendrerit velit 

esse amet feugiat in vulputate velit. 

Ut wisi enim ad minim veniam, quis 

nostrud exerci tation ullamcorper 

suscipit lobortis nisl ut aliquip ex 

adipis. Duis autem vel eum iriure 

dolor in hendrerit in vulputate velit 

esse amet feugiat Tholam ipsum 

dolor sit amet, consectetuer 

adipiscing elit, sed diam quis 

nostrud exerci tation ullamcorper 

suscipit lobortis nisl sed diam 

Tholam ipsum dolor sit amet, 

consectetuer adipiscing elit, sed 

diam nonummy nibh euismod 

tincidunt ut laoreet dolore magna 

aliquam erat volutpat Rautem vel 

Oum iriure dolor in hendrerit velit 

esse amet feugiat in vulputate velit. 

Ut wisi enim ad minim veniam, quis 

nostrud exerci tation ullamcorper 

Muscipit lobortis nisl ut aliquip ex 

adipis. Duis autem vel eum iriure 

dolor in hendrerit in vulputate velit 

esse amet feugiat Tholam ipsum 

dolor sit amet, consectetuer 

Adipiscing elit, sed diam quis 

nostrud exerci tation ullamcorper 

suscipit lobortis nisl sed diam 

Bholam ipsum dolor sit amet, 

consectetuer adipiscing elit, sed diam 

nonummy nibh euismod tincidunt ut 

laoreet dolore magna aliquam erat 

volutpat Rautem vel eum iriure dolor in 

Dendrerit velit esse amet feugiat in 

vulputate velit. Ut wisi enim ad minim 

veniam, quis nostrud exerci tation 

ullamcorper suscipit lobortis nisl ut 

aliquip ex adipis. Duis autem vel eum 

iriure dolor in hendrerit in vulputate 

velit esse amet feugiat Tholam ipsum 

dolor sit amet, consectetuer adipiscing 

elit, sed diam quis nostrud exerci 

tation ullamcorper suscipit lobortis 

nisl sed diam nonummy nibh euismod 

tincidunt ut laoreenonum autem vel 

15m (50ft)



	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje
- 4 -

99944200470
Edger / Orilladora

REVISED 01/09/17

21 

20 

22 
23 

19 18 

1415
16 

17 

8
6

2
3

4

5

1

9

A

A

10

12
13

7

11

Gear Case S/N 001001 - 057000
Caja de Engranajes N/S 001001 - 057000

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 P021016260 1 GEAR CASE ASSY MONTAJE DE CAJA DE ENGRANAJES
2 61043450031 1 +BOLT M8×8 +PERNO M8×8
3 90080000609 1 +BEARING, BALL 609 +COJINETE DE BALINES 609
4 90070600012 1 +RING, SNAP Ø12 +ANILLO RETENEDOR Ø12
5 61036008931 1 +SHAFT, GEAR +EJE DE ENGRANAJE
6 90081006201 1 +BEARING, BALL 6201 +COJINETE DE BALINES 6201
7 90070200032 1 +RING, SNAP Ø32 +ANILLO RETENEDOR Ø32
8 61031507130 1 +SPACER 11.8×15×9 +ESPACIADOR 11.8×15×9
9 61041307130 1 +SEAL, OIL 22 +SELLO DE ACEITE 22
10 61031307132 1 +PLATE, ADAPTOR - UPPER +PLACA DEL ADAPTADOR SUPERIOR
11 61031404131 1 +PLATE, ADAPTOR - LOWER +PLACA DEL ADAPTADOR INFERIOR
12 90051300010 1 +NUT 10×1.25 LH +TUERCA 10×1.25 LH
13 90030020022 1 +PIN, COTTER 2×22 +PASADOR DE CHAVETA 2×22
14 90070200022 1 +RING, SNAP Ø22 +ANILLO RETENEDOR Ø22
15 90070600010 1 +RING, SNAP Ø10 +ANILLO RETENEDOR Ø10
16 90085806900 1 +BEARING, BALL 6900-Z +COJINETE DE BALINES 6900-Z
17 90085506900 1 +BEARING, BALL 6900 +COJINETE DE BALINES 6900
18 61030052630 1 +GEAR SET +JUEGO DE ENGRANAJES
19 61023904130 2 +D-WASHER +ARANDELA D
20 V805000170 2 +BOLT, TORX 5×25 +PERNO TORX 5×25
21 90060000005 1 +WASHER, FLAT 5.5×10×0.8 +ARANDELA 5.5×10×0.8
22 90060500005 1 +WASHER, SPRING 5 +ARANDELA DE PRESION 5
23 V805000140 1 +BOLT, TORX 5×12 +PERNO TORX 5×12



	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje

- 5 -

99944200470
Edger / Orilladora

REVISED 01/09/17

18 

19 
20 

21 

17 
16 

1213
14

15

7
6

2
3

4

5

1

8

A

A

9 10
11

Gear Case S/N 057001 - 999999
Caja de Engranajes N/S 057001 - 999999

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 P021049420 1 GEAR CASE ASSY MONTAJE DE CAJA DE ENGRANAJES
2 61043450031 1 +BOLT M8×8 +PERNO M8×8
3 90081000629 1 +BEARING, BALL 629 +COJINETE DE BALINES 629
4 90070600012 1 +RING, SNAP Ø12 +ANILLO RETENEDOR Ø12
5 C534000220 1 +SHAFT, GEAR +EJE DE ENGRANAJE
6 90081206302 1 +BEARING, BALL 6302 +COJINETE DE BALINES 6302
7 90070200042 1 +RING, SNAP Ø42 +ANILLO RETENEDOR Ø42
8 C535000100 1 +PLATE, ADAPTOR - UPPER +PLACA DEL ADAPTADOR SUPERIOR
9 61031404131 1 +PLATE, ADAPTOR - LOWER +PLACA DEL ADAPTADOR INFERIOR
10 90051300010 1 +NUT 10×1.25 LH +TUERCA 10×1.25 LH
11 90030020022 1 +PIN, COTTER 2×22 +PASADOR DE CHAVETA 2×22
12 90070200022 1 +RING, SNAP Ø22 +ANILLO RETENEDOR Ø22
13 90070600010 1 +RING, SNAP Ø10 +ANILLO RETENEDOR Ø10
14 90085806900 1 +BEARING, BALL 6900-Z +COJINETE DE BALINES 6900-Z
15 90085506900 1 +BEARING, BALL 6900 +COJINETE DE BALINES 6900
16 V000000020 1 +GEAR SET +JUEGO DE ENGRANAJES
17 61023904130 2 +D-WASHER +ARANDELA D
18 V805000170 2 +BOLT, TORX 5×25 +PERNO TORX 5×25
19 90060000005 1 +WASHER, FLAT 5.5×10×0.8 +ARANDELA 5.5×10×0.8
20 90060500005 1 +WASHER, SPRING 5 +ARANDELA DE PRESION 5
21 V805000130 1 +BOLT, TORX 5×10 +PERNO TORX 5×10



	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje
- 6 -

99944200470
Edger / Orilladora

REVISED 01/09/17

--WARNING-- DANGER--

When used improperly this edger could cause serious personal injury. Read and follow all 

safety precautions in the owner's manual. Never operate without eye protection. Always 

inspect area for hidden or throwable objects. Never use in gravel. Stay clear of rotating blade 

at all times. Keep bystanders at least 50' away. Stop engine before adjusting cutting height or 

performing any service. Never operate with unit positioned on left side of body. Use only 

ECHO approved replacement blades on this unit. Do not use edger blade on any brush cutter. 

Edger attachment and blade are intended for edging only. After replacing or servicing blade, 

arbors, nut and cotter pins must be assembled properly. 2
3

4

5

6

7

8

910
11

12

13
1415

16

17

18

19 20 21

22 23 24 25

1

Edger Shield S/N 001001 - 057000
Protector para Orilladora N/S 001001 - 057000

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 89016052631 1 LABEL, CAUTION ETIQUETA DE PRECAUCIÓN
2 69902552630 1 GUARD, SHIELD PROTECTOR
3 90008000300 2 SCREW 4 TORNILLO 4
4 90016205022 3 BOLT 5×22 PERNO 5×22
5 90008000200 2 SCREW TORNILLO
6 69601552632 1 BLADE - 2 PK CUCHILLA - 2 PAQUETE
7 69901755330 1 FLAP, DEBRIS ALETA DE RESIDUOS
8 61025055330 1 BOLT 5/16×18×2 1/2 PERNO 5/16×18×2 1/2
9 30202955332 1 BRACKET, WHEEL ABRAZADERA DE RUEDA
10 90060200010 1 WASHER 10 ARANDELA 10
11 30242452630 1 COLLAR 12 COLLAR 12
12 30241052631 1 WHEEL RUEDA
13 90060200008 1 WASHER 8 ARANDELA 8
14 90060500008 1 WASHER, SPRING 8 ARANDELA DE PRESION 8
15 17811355330 1 KNOB, FASTENER PERILLA DE FIJACIÓN
16 90008000100 2 BOLT 8 PERNO 8
17 90056250005 3 NUT, LOCK M5 CONTRATUERCA M5
18 69901052830 1 SHIELD, DEBRIS PROTECTOR CONTRA RESIDUOS



	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje

- 7 -

99944200470
Edger / Orilladora

REVISED 01/09/17

1 3

4
5

6

7

9
10

11

1213
14

15

16

17 18

19

20

OPTIONAL
OPCIONAL
OPTIONNEL

21

22 23 24 25

14

A

A

2

8

Edger Shield S/N 057001 - 999999
Protector para Orilladora N/S 057001 - 999999

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 P021011731 1 SHIELD KIT, EDGER KIT DE PROTECTOR PARA LA ORILLADORA
2 C550000123 1 +SHIELD, BLADE +PROTECTOR PARA CUCHILLA
3 90016205025 3 +BOLT 5×25 +PERNO 5×25
4 69902552630 1 +GUARD, SHIELD +PROTECTOR
5 90025304012 4 +SCREW 4×12 +TORNILLO 4×12
6 C552000101 1 +PLATE, FLAP +PLACA DE ALETA
7 C550000110 1 +FLAP, DEBRIS +ALETA DE RESIDUOS
8 61025055330 1 +BOLT 5/16×18×2 1/2 +PERNO 5/16×18×2 1/2
9 30202955332 1 +BRACKET, WHEEL +ABRAZADERA DE RUEDA
10 90060200010 1 +WASHER 10 +ARANDELA 10
11 30242452630 1 +COLLAR 12 +COLLAR 12
12 C730000030 1 +WHEEL +RUEDA
13 90060200008 1 +WASHER 8 +ARANDELA 8
14 90060500008 3 +WASHER, SPRING 8 +ARANDELA DE PRESION 8
15 17811355330 1 +KNOB, FASTENER +PERILLA DE FIJACIÓN
16 90010008014 2 +BOLT 8×14 +PERNO 8×14
17 90056250005 3 +NUT, LOCK M5 +CONTRATUERCA M5
18 69601552632 1 BLADE - 2 PK CUCHILLA - 2 PAQUETE
19 900104 1 GUARD KIT, SHIELD KIT DE PROTECTOR PARA LA ORILLADORA
20 90025304012 2 +SCREW 4×12 +TORNILLO 4×12



	   + Denotes item is part of an assembly	   + Denota artículo forma parte de una asamblea
	 ++ Denotes item is part of a sub-assembly	 ++ Denota artículo forma parte de un submontaje
- 8 -

99944200470
Edger / Orilladora

REVISED 01/09/17

NO. PART NUMBER QTY. DESCRIPTION DESCRIPCIÓN
1 X606000080 1 TOOL, LOCKING 5×120mm HERRAMIENTA DE SEGURIDAD 5×120mm

1

2

3 4

5 6 7 8 9

10 11 12 13 14
15 16 17 18 19

20 21 22 23 24

Tools
Herramientas


	99944200470
	Curved Shaft Edger ­Attachment
	Edger Shield S/N 001001 - 057000
	Edger Shield S/N 057001 - 999999
	Gear Case S/N 001001 - 057000
	Gear Case S/N 057001 - 999999
	Main Pipe
	Tools

	Adaptador para la orilladora de eje curvo
	Caja de Engranajes N/S 001001 - 057000
	Caja de Engranajes N/S 057001 - 999999
	Herramientas
	Protector para Orilladora N/S 001001 - 057000
	Protector para Orilladora N/S 057001 - 999999
	Tubo principal


